



(2004) 量认(国)字(B0585)号

# National Test Center of Polymer & Building Materials



No. L 1049

Address: No. 14, Beisanhuandonglu, Chaoyang district, Beijing, China Post Code: 100013  
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064216131-2479, 2484, 2436, 2465  
Fax: +86(0)1064208747, +86(0)1084290301 Web site: www.plastic-test.net

## TESTING RESULTS

No. 2005 (X)0109

| No. | Item                        | Results | Standards      |
|-----|-----------------------------|---------|----------------|
| /   | wind resistance performance | 2.0KPa  | GB/T 7106-2002 |

## CONCLUSIONS

The samples of the product referred to in this report have been tested in accordance with the specification GB/T 7106-2002 "Graduation and test method for wind resistance performance of windows" and the wind resistance performance is 2.0kPa.

(HEREINAFTER IS EMPTY)



Test: 杨宗林 胡孝义

Check: 刘心春

Director: 李生德